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Continuous salbutamol nebulisers 
awaiting ambulance

■	 Salbutamol 6 puffs via spacer 

Age > 5 years
■	 Prednisolone 1–2 mg/kg (max 40 

mg)

Age < 5 years
■	 Consider prednisolone 1–2 mg/kg 

(max 40 mg)

■	 Oxygen via face mask 8 L/min
■	 Salbutamol 6 puffs via spacer or 

nebulised salbutamol 2.5–5 mg
All ages
■	 Prednisolone 1–2 mg/kg (max 40 

mg)

■	 Call ambulance
■	 Oxygen via face mask 8 L/min
■	 Nebulised salbutamol 5 mg plus 

ipratropium 0.25 mg
■	 Prednisolone 1–2 mg/kg (max 40 

mg) or IV hydrocortisone 4 mg/kg 
(max 100 mg)

■	 In extreme cases consider IM 
adrenaline at anaphylaxis dose

ASSESS RESPONSE AFTER 15 MINUTES

MODERATE ASTHMA

■	 SpO2 ≥ 92%
■	 Able to talk
■	 PEFR ≥ 50% best or predicted

Age < 5 years
■	 Heart rate ≤ 140/min
■	 Resp rate ≤ 40/min 

Age > 5 years
■	 Heart rate ≤ 125/min
■	 Resp rate ≤ 30/min

SEVERE ASTHMA

■	 SpO2 < 92%
■	 Too breathless to talk
■	 Obvious accessory neck muscle use 
■	 PEFR 33–50% best or predicted

Age < 5 years 
■	 Heart rate >140/min 
■	 Resp rate > 40/min

Age > 5 years
■	 Heart rate >125/min
■	 Resp rate > 30/min

LIFE-THREATENING ASTHMA 

SpO2 < 92% plus any of:
■	 Poor respiratory effort
■	 Exhaustion
■	 Agitation
■	 Altered consciousness
■	 Cyanosis
■	 Silent chest
■	 PEFR < 33% best or predicted

ASSESS ASTHMA SEVERITY
Always treat according to the most severe feature

Management of acute asthma in children in primary care (Adapted from BTS/SIGN, 2011)3 

Good Response (now mild)
■	 Continue salbutamol via spacer as 

needed but not exceeding 4-hourly
■	 If symptoms are not controlled on 

4 hourly salbutamol switch to poor 
response pathway and refer to 
hospital

■	 Continue prednisolone for up to 
three days

■	 Arrange follow-up clinic visit

Poor Response (remains moderate or 
severe)
■	 Repeat salbutamol one to two 

times then review

If still poor response
■	 Refer to hospital – send written 

documentation
■	 Repeat salbutamol hourly until 

improving
■	 Ambulance if severe and stay with 

patient until ambulance arrives
■	 Anytime life-threatening switch to 

continuous salbutamol nebulisers 
and call ambulance

Lower threshold for referral to hospital if:
■	 Attack in late afternoon or at night
■	 Recent hospital admission or previous 

severe attack
■	 Concern over social circumstances or 

ability to cope at home

Notes:

If a patient has signs and symptoms across categories, always treat according 
to their most severe features

Usual salbutamol dose is six puffs via spacer. Ten puffs may be used in 
children aged over six years if desired.

Nebulisers are not more effective than MDI via spacer but are recommended 
for life-threatening asthma to maintain continuous oxygen therapy.

Studies in children aged under five years have not shown that prednisolone 
prevents hospital admission in this age group. However, prednisolone is still 
recommended for severe asthma.

This flow chart is adapted from the 2011 BTS/SIGN guideline to reflect usual 
New Zealand dosages and practice.
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